http://www.parsun.com.cn Q/PS JPF15-2018A
JQPAISUN

3
SR
PARTSCATALOGUE

7N B BEBI NIV 25 B 13 B FR 2~ &l
SUZHOU PARSUN POWER MACHINE CO.,LTD



EVN
CONTENTS

HE1 - — — — — — — 1~2
BRACKET 1 — _ _1~2
=57 - J e = = = = = - 3~4
BRACKET 2 _ _ _ _ _ _ . o . 3~4
B — — — — — — — — — — — — — — — — — — — — — — — 5~6
STEERING __ _ _ _ _ _ _5~6
AKixgRmdg — — — — — — — — — — — — — — — — — — — — — — 7~8
UPPER CASING — _— — _ _ _ _ _7~8
mERAF - — — — — — — — — — — — — — — — — — — — — — - 9~10
OIL PAN - — 9~10
KE_ . . . 11~12
BOTTOM COWLING - _— . _ _ _ _ _ _ 11~12
BHAS 1 - — — 13~ 14
CONTROL SYSTEM 1 _— _ _ _ _ _ _ _ _ _ _ _ _ _ _13~14
BHAK 2 - — — — — 15~16
CONTROL SYSTEM 2 — . — _ _ _ _ _ _ _ _ _ _15~16
AKTRERREBAZL 1 — — — — — — — — — — — — — — — — — 17~19
LOWER CASING & DRIVE 1 _17~19
ATFTRERBOEHZSL 2 — — — — — — — — — — — — — — — — — — — 20~21
LOWER CASING & DRIVE 2 . _ _ _ _ _ _ _ _ _ _ _ _ o _ —20~21
g 1 — — — — — — — —m —m — — — — — — — - - = - - = = — 22 ~23
ELECTRICAL 1 — — — — — — — — — — — — — — — — — — — — —22~123
g 21— — — — — — — — — — — - — - - - - - = = - = = — 24 ~25
ELECTRICAL 2 — — — — — — — — — — — — — — — — — — — — —24~125
$EERE — — — — — — — — — — — — — — — — — - = — — — —26~127
INTAKE - — — — — — — — — — — — - 26~27
Afrtifgsl — — — — — — — — — — — — — — — — — — — — — — 28~29
CYLINDER & CRANKCASE 1 — — — — — — — — — — — — — — — — — — —28~29
Al — — — — — — — — — — — — — — — — — — — — — — 30
CYLINDER & CRANKCASE 2 — — — — — — — — — — — — — — — — — — 30
WiGEE — - — - — - — - — — — — — — — = = = = = = = i
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — — —31
Wl-—————— = — = — = — — = — — — — — — — = — - 32
VALVE — — — — — — — — — — — — — — — - — — — — 32
Mg - — — - — - — - — - - - - - = - = = — = = = — = 33
CAMSHAFT — — — — — — — — — — — — — — — — — — — — — — —33
Mwzsg — — — — — — — — — — — - — — — — — — — — — — — 343
FUEL — — — — — — 34 ~ 35
RAE — — — — — —36~37
STARTER — — — — — — — — — — — — — — — — — — — — — — — — 36~ 37
WEAGE — — — — — — — — — — — — — — — — — — — — — — — 38~ 39
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — — — —38~39
Mg - - - - - - - - - — - — — — — — — — — — — — — = 40
FUBL TAk — — — — — — — — — — — — — — — — — — — — — — — 40
ek — — — — — - - - — — — — — — — — — — — — — — — 41~ 42

CARBURETOR ASSY— — — — — — — — — — — — — — — — — — — — — — 41~ 42

BASHHEE) - — — — — — — — — — — — — — — — — — — — — - 43~ 45
CONTROL BOX ASSY(FW) — — — — — — — — — — — — — — — — — — — — 43~45



MEFlggEpgE) — — — — — — — - — - — — — — — — — — — — — — 46 ~ 47

APPENDIX 1 (REPATE KIT) — — — — — — — — — — — — — — — — — — — 46 ~ 47
MFo2pEp) — — — — — — — — - - - - — — — = — — — — — — 48~49
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — —48~49
REARR@BER) - — — — — — — — — — — — — — — — — — — — - L~
CYLINDER HEAD ASSY (REPATE KIT) — — — — — — — — — — — — — — — — I ~T1
BN LB BEYE) — — — — — — — — — — — — — — — — — — — — m~v
ENGINE ASSY (REPARE KIT) — — — — — — — — — — — — — — — — — — — m-~ Vv
FEFbhEE - — — — — — — — — — — — — — — — — — — — — — [~V

PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — — — — 1 ~V



F15(F9.9,F13.5) EEEM

PAGE 01 OF 49

Rast: | #E L
PARTS NAME: | BRACKET 1

SN PART NO. DESCRIPTION DESCRIPTION Qv REVEARKS
SBER | BT FHAH (0 FHAR X HE Pt

1 [P15-01010007 HREREE NUT , SELF-LOCKING )

) [F15-01010003 TALE B PLATE , TWO HOLE 1

3 [P1s-01010001 S Bt L H A BOLT , CLAMP BRACKET 1

4

5 |P15-01010103 o~ AT SCREW , FLAT HEXAGON 4

6 |F15-01010105 A 2 PLATE , TILT STOPPER )

7 [F15-01010104 VGt VASHER , WAVE 1

8 [F15-01010202 A% A TIGHTWIRE , EARTHING 1

9 |cB/T818-N6x8 A L ATNG SCREW , PAN HEAD N6x8 1

10 [F15-01010002 e R LB WASHER , NYLON P




F15(F9.9,F13.5) BEEH

PAGE (2 OF 49

Fk4 | R L
PARTS NAME: BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
smen |BHES TRAH (41 IR H 0 # ki

11 [F15-01010302 EFE S RS BUSH , ROTARY BRACKET )

12 [F15-01010308 BEIERLHE BUSHING , ORIENTATION 1

13 [FLs-01010309 AEIER AR WASHER , NYLON 1

14 [FIS-01010301L 3¢ BRACKET , ROTARY LONG 1 L

F15-010103018 HELRE BRACKET , ROTARY SHORT 1 S

15 [F15-01010311 RETHEREME BUSH , NYLON 1

16 [F13-01010100 IS STl LEFT BRACKET ASSY 1

17 [GB/T5782-M6x145 7~ f NG x 145 BOLT M6x145 1

18 |F15-01010400 % R AT ¢ LIMITATIVE ROD ASSY 1

19

20

)

20 |F15-01010006 AL TUBE , BOLT 1

23 |GB/T896-4 7 oAb Ed CIRCLIP 4 1

24 6B 823-i8x10 M AT x 10 SCREV , PAN HEAD }i8x10 2

25 [F15-01010316 A ARk LONG SHAFT ,LOCK ANGLE 1

26 [6B/T896-5 T O A4S CIRCLIP § 3

27 [FL5-01010304 GETRENE SPRING , TENSION 1

28 [F15-01010306 f Lt LEVER , ANGLE ORIENTATION 1

29 |GB/T818-M5x6 A LA x 6 SCREW , PAN HEAD M5 1

30 [F15-010103074 YRR ROD , TILT LOCK 1

3 [F-01010005 Rk sk B E M4 RIVET | CLAMP HANDLE 2

3 [FL5-01010102 i b B SCREV |, CLANP 1

33 [F4=01010004 TS S CLAMP SHIPBOARD HANDLE 2

34 [F15-01010305 Gy SRiER TILT CLAMP HANDLE ASSY 1

35 |P1s-010103124 RS SHAFT , STOPPER 1

36 |F15-010103134 A LA SUPPORT ASSY 1

37 |F15-01010317-3 G it SHORT SHAFT ,LOCK ANGLE 1

38 [F15-01010317-2 AEHENE BRACKET , LOCK ANGLE 1

39 [FI3-01010315 REYEREE SPRING , TORSION 1

40 [F15-010103140 [TEY Sk SPRING , TENSION 1

41 |F15-01010317-1 AENENR INNER BRACKET 1

4 |6B/T848-6 MAE G WASHER 6 1

13 [6B/T6170-M6 X AR NUT M6 1

44 [F4-01010003 ek A CLAYP PLATE 2

45 |FLS-0T010200 KRR RIGHT BRACKET ASSY !




PAGE (3 OF 49

F15(F9.9,F13.5) 5

)

BRACKET 2

A

PARTS NAME:




F15(F9.9,F13.5) EfEFf

PAGE (4 OF 49

FHELR | £8)
PARTS NAME: | BRACKET 2
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | AT AR (FX) EELHED HE ki
I |6B/T6170-M8 > A L ES NUT N8 )
2 |F15-00000004 LY PLATE 1
3 |6B/1900-48x50 LN x 50 BOLT , DOUBLE HEAD M8x50 )
& {P15-02010000 WA B4 DOUBLE HOLE SHOCK ABSORBER ASSY| 1
S [6B/T5783-M6x25 X ARG x 25 BOLT M6x25 3
6 (6B/T97.1-6 456 WASHER 6 3
T [F15-02010003 KEEHE L SEAL , VATER TUBE |
8 |F15-00000016 e LARGE WASHER )
9 [F15-01020001L B BRACKET , HELM LONG 1 L
F15-010200018 B fi e BRACKET , HELM SHORT | S
10 |r15-01000003 [ZFeI% 1 WASHER , ABOVE 1
1T [F15-01000001 REXR LR BUSH , ABOVE 1
12 [F15-01000002 HER S PLATE , LOCK {
13 |P5-00010303 4t s 5 4B SEAL , LOCK BOLT |
14 [6B/15783-M6x20 XA x 20 BOLT M6x20 1
15 [1B/T 7940. 1-M6 38 0K ARMG OILER M6 1
16 [F15-01000004 REETHE BUSH , BELOW ]
1T |6B/T3452.1-30x3.55 | T4tBOH B 30% 3. 55 0-RING 30x3. 55 1
18 [F15-01000006 g R T4E WASHER , BELOV ]
19 |F15-00000002 EEBER MOUNT DAMPER , LEFT AND RIGHT| 3
20 6B/T6177-48 ik L A NUT M8 4
20 [F15-00000001 WE HAE SHELL , MOUNT DAMPER )
20 |p15-00000003 HHES MOUNT DAMPER , FRONT |
B3 [p15-02000003 B ED TIGHTVIRE , EARTHING ]
24 |oB/197.1-8 THES WASHER 8 4
25 |6B/T5782-M8x105 KA ELAANS x 105 BOLT M8x105 )
26 [6B/T5782-M8x85 X AN x 85 BOLT Mgx85 )




F15(F9.9,F13.5) ZHEH

PAGE 05 OF 49

FHEAR | BRAY
PARTS NAVE: | STEERING




FIS(F9.9,F13.5) EHEFM | PACE 06 OF 49

TAAR | BRAY

PARTS NAME: | STEERING

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5855 |EhRS AR (0 X) FHAR X HE &it

I [F15-01030004 T THROTTLE CABLE ASSY )
1 [F15-01000014 ek TUBE , VAVE PLASTIC )
3o GB/TSSIMI0NL DS | BEBNI0x 105 LOCKNUT M10-1. 25 4
4 |B/TOITIMIONL 25 XA 1. 25 NUT M10x1. 23 1
5 [F15-01000013 EX 1 PLATE , HANDLE ORIENTATION | 4
6 [F15-01000011 2 WA () WASHER , HANDLE (LOY) I
7 [Frs-12000011 3 STICKER 11 1
8 [F15-00000007 e HANDLE , GEAR SHIFT 1
9 [F15-00000011 bR A LINK , SHIFT ROD |
10 [6B/197. 1-6 T 46 WASHER , PLAIN 6 )
11 [F15-00000012 %4 SPRING , CLAYP |
12 [P15-00000009 4 E WASHER , WAVE 2
13 [F15-00000008 A TUBE , FLANGE )
14 |6B/T5783-M6x30 5 A SR RM6 % 30 HEXAGON BOLT M6x30 1
15 [F15-01000012 AR WASHER , NYLON 1
16 [F15-01000008 HERE VASHER )
17 [F15-01000009 ERHAE WASHER , WAVE )
18 [F15-01000007 LA () BUSH , HANDLE |
19 [ra-08000105 S STICKER § 1
20 [F4-08000104 k4 STICKER 4 |
0 6B/191-1. 6x12 T4l 6x1) PIN, COTTER @1. 6x12 !
22 [F15-01030200 I e BOLT |
23 [F4-01090401 B | AR STOPER , HANG ROPE ASSY 1
214 [F4-01090400 0 4 f ENGINE STOP SWITCH ASSY ]
25 |6B/1848-10 ML SMALL WASHER 10 |
26 |GB/T827-2x5 R4 X 5 RIVET , SEMICIRCLE 2x5 1
i

2

29 |6B/T820-5x25 AL L AT X 05 SCREW M5x25 1
30 [R4-01090300 e e STEERING HANDLE ASSY |
3 [Pa-01090303 i | 1R INDICATOR THROTTLE 1
32 [Fa-01090007 s SPRING , COMPRESSION 1
33 [F4-01090006 GES BUSH 1
34 [F15-01030005 45 M STAY |
35 |GB/T5783-M6x20 ARG x 20 HEXAGON BOLT M6x20 )
3 [F15-01030001 BR 2 HANDLE STEERING 1
37 [F15-01030100 E TR LEVER , THROTTLE ASSY 1
38 [F4-01090003 by 4R g FRICTION 1
39 [F15-01030000 BATWAE HANDLE STEERING ASSY 1




PAGE (7 OF 49

F15(F9.9,F13.5) fEF

Ehat | KEEBRE

PARTS NAME: | UPPER CASING




F15(F9.9,F13.5) FMFM | pack 08 0F 49
ZHELH: (KEEBAK
PARTS NAME:  [UPPER CASING
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBER |RUERT FHAH () FHAR G HE b3
1 F15-02000001L KERERK UPPER CASING LONG | L
F15-020000018 KEEEEK UPPER CASING SHORT 1 S

2 |F15-00000015 KrrEEs MANTLE, UPPER CASING 1

3 [GB/15783-6X16 NAEE M6X16 HEXAGON BOLT MeX16 2

4 F15-00000006 AL PIN, DOVEL 2

5 F15-02000007 S B HE SEAL 1

6 F15-00000005 S & 5 A GASKET |

7 F15-03000002 i RUBBER PIPE, EXHAUST 1

8 F15-03000001 AR CLAPBOARD, EXHAUST 1

9 F15-03000003 B HE SEAL, CLAPBOARD 1

10 [GB/T818-M6x25 5 L BT M6X2S BOLT M6x25 2

1T [GB/T6170-M6 AR V6 NUT, HEXAGON Me 2

12 |GB/TS783-M8xd5 RN NK4S BOLT, HEXAGON M8x4S 6

13 [GB/197.1-6 THE ¢ WASHER 6 4

14 [cB/197.1-8 THE § VASHER 8 6

15 |6B/193-6 BUAE 6 VASHER, SPRING 6 )




PAGE (9 OF 49

F15(F9.9,F13.5) ZEFH

AL

el R
0IL PAN

PARTS NAME:

=50
7 .\f/,w hwv\, \/v -
75 MR- B Qo éJL.




F15(F9.9,F13.5) EEFH

PAGE 10 OF 49

AN | Rk
PARTS NAME: 0IL PAN
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH RS FELH (X EELHED £ i
I [F15-04000001 bk 7 OIL SUMP :
2 |F15-00000006 %43 4 PIN, DOWEL 1
3 F15-04000007 AR B SEAL, ABNORMITY 1
4 [F15-07120105 HREFZ JACKET, STRAINER 1
5 |F15-07120100 R R STRAINER ASSY 2
6 |F15-09030002 4 A HOOP A !
T |F15-07120001 T R PIPE, 0IL 1
8 [F15-07110000 I IR AL FLOODING VALVE ASSY 1
9 JF15-00000100 Al R4 0IL DIP STICK 1
10 [6B/T5783-M6x20 |5 24244 M6X20 BOLT, HEXAGON M6x20 !
T 16B/197. 1-6 T 6 WASHER 6 4
12 |F15-04000006 FAEE AR GASKET, EXHAUST PIPE 1
I3 F15-04010000 HEA % 4 PIPE, EXHAUST 1
4 [6B/T5783-M6x16 [~/ 42 M6X16 BOLT, HEXAGON Méx16 2
15 [F15-04010004 AT B HE SEAL, EXT. 1
16 [F15-04000004 Wb o RE JACKET, OIL DRAIN 1
1T |F15-04000002 Wb E BOLT, OIL DRAIN 1
18 |F15-04000003 o E R R WASHER 1
19 |F15-04000008 B2 3 1 3X25X6 0IL SEAL 1
20 |F15-04000005 1

K%

WATER NIPPLE




31

PAGE 11 OF 49

BOTTOM COWLING

KZ

F15(F9.9,F13.5) 5

PARTS NAME:

A




FI15(F9.9,F13.5) S/EF4

PAGE 12 OF 49

RHMLR | KE
PARTS NAME: BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE | EERS FELHEX) FHAH X e i
1 (B/T5783-M6x30 AAERL M6X30 BOLT, HEXAGON M6x30 3
]
3 |F15-05000018 K ENER COVER BOARD, BOTTOM COWLING | 1
& [F25-03000013 S P RUBBER PLUG, ABNORMAL |
5 |F15-05000017 THRRE % SEAL, RUBBER ]
6 |F25-03000003 EEZ A AES RUBBER PLUG, CIRCULAR |
T [F15-05000006 ET TS SHEATH, WAVE !
8 |F15-01000015 wIAEEE JACKET, CABLE !
9
10 |F15-05000008 7 B4 FA CLAMP A |
I [F15-05000003 KAMRBI % RUBBER PLUG, QUADRATE |
12 [6B/T5783-M6x25 K AER M6XDS BOLT, HEXAGON Mbx25 )
13 (c8/197.1-6 T4ES WASHER 6 g
14 [F15-05000005 WE B2 BUSHING, DAMPER 4
15 [F15-05000004 WE B DAMPER 4
16 |6B/T5783-M6x12 AAER MoX12 BOLT, HEXAGON Mox12 1
17 [F15-05030000 ME4 R4 LOCKING ASSY, TOP CONLING |
18 [F15-05000036 MEG R THELED BUSHING B |
19 [F15-05000023 Y AE WASHER, WAVE 1
20 [p15-05000026 CE s SPRING, TENSION ]
0 [F15-05000023 Tk ST LS BRACKET ASSY, TENSIONAL SPRING | 1
22 [F15-05000024 WEKE+ CLIP, WATER PIPE |
23 [F15-05000022 MESEFRE AR BUSHING 4 1
24 [F15-05020000 VEEF =2l LOCKING HANDLE 4SSY,TOP CONLING | 1
25 [6B/T5783-M6x35 N AR NOX3S BOLT, HEXAGON Méx35 )
26 [F15-05000033 PREEZ LI JACKET, LEVER 1
27 [P15-05000009 B 0% NIPPLE, PLASTIC !
28
29
30 F15-05000001 52 BOTTOM COWLING |
3T F15-05000002 KESHE SEAL, BOTTOM COWLING 1
32 [F15-050001008W ek STARTUP SWITCH ASSY 1 BY
33 |oB/1879.2-3%20 PREEEMERS 3x20  [COLUNNIFORM PIN ¢ 3x 20 | BY
34 {F25-03030005W B AR ( ROCKER C, ARRESTER | BY
35 |F15-05000300BW £ E E A PLATE, JIGGLE SWITCH 1 BY
36 |6B/T818-M3x14 o L EAT M3 x 14 SCREW M3x14 ) BY
ST |F15-13000800W b I (KV7-0) TIGGLE SWITCH 1 BY
38 (6B/T6170-M3 NAEE ) NUT M3 ) BY
39 |oB/T5783-M6x16 KA ER MEX16 BOLT Mgx16 2 B
40 {F15-03000013W L it JAM, ABNORMITY RUBBER | BY




F15(F9.9,F13.5) EHFH

PAGE 13 OF 49

AL H:

EHAS |

PARTS NAME:

CONTROL SYSTEM 1




F15(F9.9,F13.5) Rt | PAGE 14 OF 49
Lt | BHAS 1
PARTS NAME: CONTROL SYSTEM 1
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5050 |EE4S AR ) B4 G %8 i

I [F15-07000015 T B AT LINK , ACCELEROGRAPH CONTROL | 1

2 |F15-07000016 i1 EEFEL JOINT ACCELEROGRAPH CONTROL | 1

3 | 6B/T5782-M6x55 A6 x 55 BOLT M6x35 1

4 |6B/T97. 1-6 THE S WASHER 6 5

5 |6B/196-6 K4S LARGE WASHER 6 1

6 |p15-07000012 W RS BUSH , ACCELEROGRAPH ENFORCE | 1

T [F15-07000014 TR PULLEY , PASSIVITY 1

8§ |F15-07000013 WIRTEEHES PULLEY , DRIVE 1

9 |GB/T5783-Mex10 A6 X 10 BOLT Méx10 1

10 |F15-07000011 e R BRACKET , CONTROL TIGHTWIRE | 1

11 |GB/T5783-M6x25 AL x 25 BOLT M6x25 4

12 |F15-05040002 TR BRACKET |, SHIFT ROD ?

13 |F15-05040001 o B ROCKER , STOPPER 1

14 |F15-05040100 ERA A LEVER , SHIFT ROD 1

15 | GB/T5783-M6x20 7 NG x 20 BOLT Mgx20 1

16 |F15-05000032 BB EL R STOPPER SPRING 1

17 |F15-05000031 EAR il SPRING 1

18 |F15-05000034L AR SHIFT ROD LONG 1 L

F15-050000348 BREE SHIFT ROD SHORT 1 S

19 |P15-05000035 EREE COLUMNED NUT 1

20 |6B/T6170-M6 NEEE Mo NUT M6 1

2 |F15-00000012 14 SPRING 1

22 |GB/1879.2-3x20 EURE 03X 20 PIN , SPRING ¢ 3x20 1




F15(F9.9,F13. ) EEF M

PAGE 15 OF 49

P LA

EHEA D (V)

PARTS NAME:

CONTROL SYSTEM 2 (FW)




F15(F9.9,F13.5) B¢t | PAGE 16 0F 49
FAMA | BHAG L ()
PARTS NAME: | CONTROL SYSTEM 2 (FW)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | RER% FHAH () LB EXD g i

L [F25-07000005W 2R A TIE-IN , CONTROL CABLE )

2 |F15-11010000W EENEA CONTROL CABLE ASS'Y |

3 |F25-07000003W T 0 AT PLATE , RINGENT 1

4 [F15-00000012 k2018 SPRING 3

5 |6B/196-5 K AES BIG WASHER § 4

6 |GB/T3783-M6X25 o f ARG x 25 BOLT M6 x 25 |

T |cB/15287-6 KB 6 BIG WASHER 6 1

8 [F25-03000027W 5 4 IR A A PLATE , SHIFT 1

9 [F25-03000028W IR AL BUSH , LIMITED PLATE 1

10 [F15-05040103W AT LINK ROD , SHIFT 1

11 [F25-0516000 491 SPRING 1

12 [F25-03030003W l 7f B 4D ROCKER , STOPPER 1

13 |GB/T879. 2-3K20 SHEERME #0220 |COLOMNIFORM PIN @3 x 20 1

14 [F15-030000130 Bk TAM , ABNORMITY RUBBER 1

15 [F25-03000029% KR REHA TAM , RECTANGLE 1

16 [F25-03000024% [FL 74 o 1 2L B TAM "B 1

1T |F25-03000025W ARE S JAN , ACCELEROGRAPH CABLE 1

18 {F25-03000022W KE R E BUSH , WAVE 1

19 |cB/T84.5-5T5.5K19 |+ A8 4k B BHEATSTS. 5x 19 |SCREV , PAN HEAD STS. 5 x 19 )

20 (F25-03000023W FESE BRACKET 1

20 |GB/T3783-M6X20 o fSARMG x 00 BOLT M6 x 20 1

21 |6B/197.1-6 TAE 6 WASHER 6 1

23 [F25-030001010 FESUN TAM 1

24 |F25-03000102W vEL Il BUSH , RUBBER JAM 1

25 [F25-03000103W L TIE-IN , JAM 1

26 [F25-03000104W S e NUT |, TAM 1

27 [F15-03000100W i TAM ASS'Y 1

28 |F25-03000021¥ Ak WATER TUBE 1

29 [F15-07150400¥ REF Lk C.D.1. CABLE ASS'Y |

30 {6B/T5783-M8X30 7 AN x 30 BOLT M8 x 30 1

31 |6B/197.1-8 TS WASHER 8 1

32 [F15-11020003% i AR PLATE 1

33 |6B/T6170-M8 L ENS NUT M8 1

301TAS0 P404-24-016  OHEHE 0-RING 1

35 |F25-01010012W AR B NUT , PLASTIC 1

36 [F25-07000006 FABRAN A EHERI/S" |THIN LOCKNUT )

37 [F15-11020002W i 4 A1 BOLT 1

38 |6B/197.1-10 410 WASHER 10 2

39 |F25-07000303% 47 b A TUBE , BOLT 1

40 IF25-07000304% AL NUT 1

41 |F15-11020001W 1 3 47 LINK ROD , TURNING 1

42 |F15-11020000 8% 1 AL LINK ROD ASS'Y 1




F15(F9.9,F13.9) Rt | PAGE 17 0F 49

AL | ATRERME & BHRY |
PARTS NAME: | LOVER CASING & DRIVE 1




FI15(F9.9,F13.5) FfEFHE | PAGE 18 OF 49
TAAM | KTRERE & B354
PARTS NAME: | LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HBEE  |RAS EHAH () R4 X §g it
I |F15-06000001 KT RERK LOVER CASING 1
2 |F4-03000023 HAEE PLUG, STRAIGHT SCREW p
3o |F4-03000024 S EELE GASKET, STRAIGHT SCREW PLUG | 2
4 |F15-06000010-1 EAS AR b (12 0. 1025%)  [SHIM(t: 0. 10mn) 1
F15-06000010-5 EASHE A B (120, 30%%)  [SHIM(t: 0. 30mn)
F15-06000010-6 EASE A F (120, 40% %) [SHIM(t: 0. 40mn)
F15-06000010-7 EASES R F (60,502 %) [SHIM(t: 0. 50mm)
5 |HR-302050 R%ERTHA BEARING 1
6 [|F15-06010000 At 4 GEAR, FORVARD 1
7 |F15-06070004 s PIN, CLUTCH 1
8 |F15-06070003 \WEes CLUTCH, DOG 1
9 |F15-06070005 BEBT RING, CLUTCH 1
10 |F15-06070006 THEE PLUNGER, SHIFT 1
11 |F15-06070002 EARBE SPRING, CLUTCH 1
12 |F15-06070001 W i SHAFT, PROPELLER 1
13 [F15-06070007 Elehgsds VASHER, REVERSE GEAR 1
14 |F15-06080005 ElERE GEAR, REVERSE 1
15 [F15-06080006-1 B AIR (120, 1085%) [ SHIM(t: 0. 10mm)
F15-06080006-2 (R (120, 2025%)  |SHIM(t: 0. 20mm)
F15-06080006-3 R EDARE (t:0.302%)  [SHIN(t: 0. 30mm)
F15-06080006-4 (R RER F (0. 402K)  [SHIM(t: 0. 40mm)
F15-06080006-5 BRI (120 S025k) [ SHIM(t: 0. 50nm)
16 |GB/T276-6005/P63 [ ysERA 6005 BEARING 6005 1
17 |F15-06080002 ATERE0REA 0-RING A, COVER 1
18 |F15-06080003 ATtk E0REB 0-RING B, COVER 1
19 |F15-06080001 KTEE#KE COVER, LOVER CASING 1
20 |6B/T290 HK1712 HAHA HK1712 BEARING HK1712 1
0 [F15-06080004 Wi B A 1TN30N6 (2% ) | OIL SEAL )
22 [F15-06080000 K ERERREAL COVER ASSY, LOVER CASING 1
23 |6B/197.1-6 T4 6 WASHER 6 )
24 |GB/T5783-6X20 X AEE NEX0 BOLT, HEXAGON N6X20 )
25 |F15-06000005 5 28 5 VASHER 1
26 |GB/T290 F1420 BA A F1420 BEARING 1
27 [F15-06000006 LR EE BUSHING, NYLON 1
28 [F15-06020001 0375 BASE, DRIVE SHAFT 1
29 [F15-06020004 0 AE 0-RING 1
30 |6B/197.1-8 THE § WASHER 8 )




FI5(F9.9,F13.5) ZEFH

FHEAR: | KTRERE & T34 1
PARTS NAVE: | LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SREH (R4S AKX EU4H GEX) %E i

31 |GB/T5783-M8x5 R N8XDS BOLT, HEXAGON Mgx25 )
3 [F15-06020002 B S WA BEARING 1
33 |F15-06020003 btk 3t 20X3086 (£J&)  |OIL SEAL,DRIVE SHAFT )
34 |F15-06040000L 05 2t 41 4 DRIVE SHAFT ASSY LONG 1

F15-060400008 07 24 4 DRIVE SHAFT ASSY SHORT 1
35 |F15-06000013 & F4 KEY, WOODRUFF 1
36 |F15-06000007 ik OUTER PLATE 1
3 [TASO PA04-31-045 KA AOR B H B 31-045 0-RING 1
38 [F15-06050000 KRB IMPELLER 1
3 | F15-06060002 KRATR INNER SHELL, VATER PUNP |
40 |F15-00000013 AT K1) PIN, DOVEL )
41 |F15-06060001 KRk WATER PUMP HOUSING 1
4 |F15-06060004 E KB HE SEAL 1
43 |F15-06000014 =B FIXED PLATE, WATER PUMP )
44 |GB/T5783-M8x45 b X4 BOLT, HEXAGON Mgx45 4
45 [F15-06030000L i 4 CAM ASSY, SHIFT ROD LONG 1

F15-060300008 T 2 CAM ASSY, SHIFT ROD SHORT 1
46 |F15-06000020-1 FHAS R WASHER, BEARING 1
4 F15-06000009 MERERE (t:1.202%)  [SHIM, PINTON (t: 1. 20mm) 1
48 [F15-06000011 M PINION 1
49 | F15-06000012 MES L 8K NUT, PINTON 1
50 | TEL5-04000018 M WASHER, PINION 1

PAGE 19 OF 49




17

F15(F9.9,F13.5) FA=Fft | PAGE 20 0F 49

A4

ATRERK & B R4 !

PARTS NAME:

LOWER CASING & DRIVE 2




F15(F9.9,F13.5) T

PAGE 21 OF 49

FAEAM | ATEERK ¢ B4 )
PARTS NAME: LOWER CASING & DRIVE 2
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EX HE F3id
1 |GB/T820-M5x25 T F LR ATM5KDS SCREW M5x25 1
2 |F15-06000003 #K0 B WATER INLET B 1
3 |B/T5783-M6x30 AR M0 BOLT, HEXAGON Méx30 1
£ |B/T97.1-6 THE 6 WASHER 6 1
5 |6B/T861.1-6 R4 R4 E 6 WASHER, LOCKING 6 1
6 |F15-06000004 N ANODE 1
T |F15-06000015 A CUSHTON, PROPELLER !
8 [F20-04030000 R 3900 PROPELLER ASSY 3-0r'x12 | |
F15-06090000-11 Big Ak 911 PROPELLER ASSY 3-5¢"x11"
TE15-04020000 BREAK 90 PROPELLER ASSY 3-0¢"x10"
F15-06090000-8 BREA% 98 PROPELLER ASSY 3-0¢"x8"
9 |6B/196-10 KAE 10 WASHER 10 !
10 |F15-06000016 FEx e NUT, HEXAGON 1
11 |6B/T91-2. 5x20 Fos 2500 PIN, COTTER 2. 5x20 1
12 |6B/T5783-M8x30 AR VB30 BOLT, HEXAGON M8x30 4
13 |B/197.1-8 THE 8 WASHER 8 4
14 |F15-06020005 B4 SEAL, RUBBER 1
15 | F15-02010003 KEEHEL UPPER SEAL ,WATER PIPE 1
16 [F15-02000005L K& TUBE, VATER LONG 1 L
F15-020000058 K% TUBE, WATER SHORT l §
17 |F15-02000006 KEFHEHE QUADRATE SEAL, VATER PIPE | 1
18 |F15-00000013 A ¢4K12 PIN, DOWEL 2
19 [B/T6182-5 EABREA A EEENS  [NUT, LOCKING M5 1
20 [F15-06000002 #FAko A VATER INLET A 1
0 |F15-06100000L ATLEZKL R LOVER CASING ASSY LONG 1 L
F15-061000008 ATEEEKER LOVER CASING ASSY SHORT 1 S




FI15(F9.9,F13.5) ZHFMH

PAGE 22 (OF 49

A4 A

141

PARTS NAME:

ELECTRICAL 1




FIS(F9.9,F13.5) S | PAcE 23 OF 49
FHELR: | wAl
PARTS NAME: | ELECTRICAL 1
SN. PART NO. DESCRIPTION DESCRIPTION (iYi RENARKS
$EEE | BH4Y B4 8 (50 FAH G i #i
L [F15-07000006 e NUT , FLYWHERL 1
2 |F15-07000005 HhEEAE WASHER , FLYWHEEL NUT 1
3 |F15-07070000 TRA FLYWHEEL ASSY 1
4 |GB/T5783-M6x25 AL BN x 25 HEXAGON BOLT Mox25 2
5 |GB/T93-6 BERES WASHER , SPRING 6 )
6 [GB/T97.1-6 T4 WASHER 6 8
T |6B/75783-M6x30 kSR x 30 HEXAGON BOLT Mox30 4
8 |F15-07000400 FHAEL BAA (0IL , CHARGE "A"&"B" ASSY | 1
9 [F15-07000300 B A EE A (01L 1
10 [F15-07000004 TR EER KEY , SEMISIRCLE FLYWHEEL 1
1T |GB/T5783-M6x16 A AL ERNGx 16 HEXAGON BOLT Mox16 2
12 |F15-07000200 i 0 TB A A (0IL , PULSER 1
13 |FIS-07130303 M A ENGINE 0IL PRESSURE LANP | 1
14 |F15-07000600 EEAAE HIGH PRESSURE ASSY 1
15 [GB/T5783-M6x20 AL M6 x 20 HEXAGON BOLT M6x20 4
16 |GB/197.1-6 THE6 WASHER 6 4
17 {F15-07000003 FAE1 X910 51 RIPPLE TUBE 1
18 |F15-07000500 K R C.D.I UNIT ASSY 1
19 |F15-07010100 LR e R s 0IL PRESSURE SENSOR ASSY 1
200 | F15-07070100W TRAk FLYWHEEL ASSY 1 B /FW
20 {F15-07150100W BBl STARTUP MOTOR 1 BW/FW
22 |GB/T5782-M8X50 AL EBME x 50 HEXAGON BOLT 8 x 50 | BW/FW
23 |GB/T97.1-8 THES VASHER 8 3 BI/FW
24 | F25-05170001W oL 2 RS FIXATION BOLT, MOTOR 1 BY/FY
25 | FIS-07150002W R RS COLUMNAR BOLT 1 B /FV
26 | F25-05010402W Ao VATER NIPPLE | BY/EW




PAGE 24 OF 49

FI5(F9.9,F13.5) BEFM

Lan ]
—3
=
S
[
e
e ]
<
ol =
o | m
e
Q=
=] 5
—
%R
B | 5=




FI5(F9.9,F13.5) BEFM

PAGE 25 OF 49

FHk4 | BAL
PARTS NAME: ELECTRICAL 2

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS

SBER | EHRS FHAR () FHAH X HE 4t
L [F15-07060001 LR RECTIFIER ASSY 1
L [FI5-07130102 ¥R EAE LINER 4
3 [F15-07060003 HER GASKET , SHOCK ABSORPTION | 4
4 |6B/T3783-M6x25 N A6 x 25 HEXAGON BOLT M6x25 4
S |oB/197.1-6 THES WASHER 6 10
6 |F15-07060005 F B4 B QUADRATE CLAMP )
T [F15-07060002 R BRACKET , RICTIFIER 1
8 [cB/T5783-M6x16 RN x 16 HEXAGON BOLT Méx16 1
9 |6B/T5783-M6x12 M x 1) HEXAGON BOLT Mgx12 l
10 [FIS-07130301 BeB¥E RELAT TACKET 1 FW/BW
11 [FI5-07150300 o RELAY 1 FW/BY
12 {F15-071502000 WRESS LINE, POWER SOURCE 1 FW/BY
13 |F25-05170201W BREHLPEA COVERING A, POVER SOURCE LINE| 1 FW/BW
14 | F25-05170200 BREHLTED COVERING B, POVER SOURCE LINE| 1 FI/BY
15 [ 6B/T6170-8  AEANS HEXANGULAR NUT Mg ) FI/BY
16 | F15-07150500W iR CONNECTION LINE, MOTOR ] FI//BW
17 [ F15-071505010 i EELFE JACKET, CONNECTION LINE ) FW/BY
18 | 6B/T6170-Mg NAEE HEXANGULAR NUT Mg ) FW/BW
19 | GB/T97.1-8 THE § VASHER 8 4 FW/BW
20 | F25-05090100W Yt B4 (JEF-1097) FUSE ASSY | FW/BW
20 | F15-07150001W RIEZ20A FUSE 1 FI/BW




PAGE 26 OF 49

F15(F9.9,F13.5) ZHFH

A

#AA4
INTAKE

PARTS NAME:




F15(F9.9,F13.5) FMFff  |PAGE 27 OF 49
FHHAR | #RR4
PARTS NAME: | INTAKE
SN PART NO. DESCRIPTION DESCRIPTION QY RENARKS
kL ELE B4R BEAH X & it
I |F15-07000008 #ANE MANTFOLD, INTAKE 1
2 [F15-07000007 HAME R AL GASKET, MANTROLD 1
3 [F15-00000006 A4 ¢ 6x12 PIN, DOVEL ¢ 6x12 )
4 |F15-07000017 b B4 GASKET, CARBURETOR )
5 [F15-07000018 i B4 4 2 INSULATOR, CARBURETOR 1
6 [16-05000022 PR 174 JOINT, CHOKE LEVER 1
9 |F15-07100000 HAMTEAL SILENCER ASSY, INTAKE 1
10 [oB/73452.1-35.5x1. 8 |OAFE35. 5x1. 8 0-RING 35. 5x1. § 1
11 [6B/T5782-M6x100 o A ARMOx100 HEXAGON BOLT M6x100 )
12 [cB/197.1-6 748 6 VASHER, PLATE 6 6
13 [F15-07000021 HAHF BALE BUSHER, INTAKE SILENCER )
14 |F15-07000022 HAHF B PLATE, INTAKE SILENCER 1
15 |F15-07010017 IRBEE PIPE, BREATHER 1
16 [F15-07010016 %+ B CLAYP B 1
17 |P15-07010015 R CLAVP A 1
18 |F15-07090000 (8:E CARBURETOR 1
19 |GB/T3783-Méx40 7 ARG x 40 BOLT Méx40 4
20 [P15-07000009 AT UR BRACKET , OIL SIEVE 1
20 |F4-02000011 AT HE SEAL, SHAFT 1 FOR FW/BY
20 | F15-11030000W LAk 2 1 ELECTROMAGNETIC MAGNET ASSY | 1 FOR FW/BY
23 [F15-11030301W 0 IRON CORE 1 FOR FW/BY
24 [F1s-11030300 AT LINK RAD, IRON CORE 1 FOR FW/BY
25 [FI3-110303030 P e HOOK, TRON CORE ! FOR FW/BY
26 |FI3-11030300W Rk X IRON CORE ASSY 1 FOR FW/BY
27 B/T5783-M6X12 XA E6Y12 BOLT, HEXAGON Mg x 12 2 FOR FW/BN
28 |6B/197.1-6 T4 E WASHER 6 ] FOR FW/BN
29 [F15-07090000W i B R CARBURETOR 1 FOR FW/BY




F15(F9.9,F13.5) FAxFft [ PAGE 28 OF 49

AL

ghitd:E: L

PARTS NAME:

CYLINDER & CRANKCASE 1




F15(F9.9,F13.5) BfEEH

PAGE 29 OF 49

FpEL A | Akbiig!
PARTS NAME: | CYLINDER & CRANKCASE 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | EH4E AR (B0 B4R X %8 &t
1 |F15-07010000 M 4 CRANKCASE ASSY 1
7 |P4-04000003 B0 E 04 ¢ 10514 PIN, HOLLOW )
3 |GB/T5783-M6x35 A AERNEN3S BOLT, HEXAGON Mox35 6
4 |6B/T3783-M8x55 o~ R IRIBYSS BOLT, HEXAGON M8x35 4
5 [F15-07010006 FobE % PIPE, JOINT )
6 |F15-07010008 R ANODE 1
7 [F15-07010011 M EH COVER, ANODE 1
8§ |F15-07010009 A HE GROMMET, ANODE |
9 |GB/T818-M5x12 A LMK SCREW, PAN HEAD MSx12 |
10 |6B/T97.1-5 THES VASHER S 1
11 |0B/197.1-8 T4ES WASHER § 4
12 [F15-07010012 YL PLATE, ANODE 1
13 |F15-07010200 R BAL BREATHER ASSY 1
14 |6B/T5783-M6x20 7 B AEMOX20 BOLT M6x20 4
15 |6B/T97.1-6 THES WASHER 6 17
16 |F15-07010014 W 4 BREATHER GASKET ]
17 |F15-07000031 YR THERMOSTAT |
18 [F15-07010022 TEEEY GASKET, THERMOSTAT |
19 |F15-07010021 ThEE COVER, THERMOSTAT 1
20 |B/T5783-M6x30 S N30 BOLT M6x30 7
21 [F15-07010018 HEEHD GASKET, EXHAUST OUTER COVER | 1
20 |F15-00000013 AL ¢ 4x1) PIN )
23 |B/T820-M4x12 257 S ATMAN 12 SCREW Mdx1) |
24 |F15-07010026 #AERMEM ANODE |
25 [F15-07010300 HAERAS EXHAUST OUTER COVER ASSY |
26 |P15-04000005 i3 WATER NIPPLE 3
21 [F15-05000012 KE A 0 10x¢ 5x67 HOSE A 1
28 |F15-05000011 -# THREE-WAY PIPR 1
29 | F15-05000013 K& B ¢ 10x¢5x172 HOSE B 1
30 |F15-05000014 A C ¢ 10x¢5x300 HOSE C 1
30 |F15-07010003 Mk BOLT UNION 1
30 [F15-07010023 Mo 2 0IL CLEANER 1
33 | F15-00000014 RANEHE GASKET, ENGINE 1
34 |F15-07010007 %% ¢ 10x ¢ 5x70 OSE, RETURN 01L 1




FI15(F9.9,F13.5) S/EF4

PAGE 30 OF 49

FHEL A

Rifol s

PARTS NAME:

CYLINDER & CRANKCASE 2

SN. PART NO. DESCRIPTION DESCRIPTION ] REARKS
SBEE | AR L (FX) EELHE £ &

L [F15-07040100 A kA CYLINDER HEAD SUBASSEMBLY |

1 {F4-04000003 R0 EAT 40 10888, 4x14 HOLLOW PIN !

3 [F15-07000100 Al b GASKET, CYLINDER HEAD 1

4 |6B/15783-M6x25 5 3k EAM6X2S BOLT, HEXAGON M6x25 3

S |F15-07000028 kBN BOLT, FLANGE 0

6 [F15-07050001 AfkE COVER, CYLINDER HEAD !

T |F15-07050002 At LERHE SEAL, CYLINDER COVER 1

8 |6B/T5783-M6x20 7 kMoK 20 BOLT, HEXAGON Méx20 4

9 |cB/T97.1-6 TH4EG WASHER, PLATE 6 7

10 [F15-07050004 L PLUG, 01L !

11 [7AS0 F404-35-022  |Whm 20M % HE 0-RING 1

12 [DPR7BA KHLE SPARK PLUG 2




F15(F9. 9, F13.5) SEEH

PAGE 31 OF 49

A | hRREE
PARTS NAME: | CRANKSHAPT & PISTON

3
3
3
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SR TGS FHAH ) AT R % Lt
I |F15-07030000 44 1 CRANK ASSY |
2 |F15-07030006 B A 25xddxg. 51 0IL SEAL 4 1
3 [F15-07010024 ) MAIN BEARING 4
4 |F15-07020100 EATAE ROD, CONNECTING )
5 |F15-07020001 HE PISTON )
6 |F15-07020006 EEH PIN, PISTON )
T |F15-07020005 BEHYE CIRCLIP 4
8§ [F15-07020000 EERAL PISTON RING ASSY )
9 |F15-07030007 Bt B 35x47x6. 5-R 0IL SEAL B 1




F15(F9.9,F13.5) /EEH

PAGE 32 OF 49

LR | R
/ /'g"\ . PARTS NAME: | VALVE
7‘\“8 }yﬂ\
6 {23% AN
2§§{\\)ip\1o j
4 §§§& 1
3 g I A‘
1 @ !\/'/,"?‘ \ 1
/8 e | E%// 17
ge T S“L/
e ; ;
v 3y o=
g 5 B
g !
o ’A—x-~10\\\\\//u
7 \\‘T*T(!f\ Rmﬂ“\ \\
14 \7 g E};:\ﬁ 3o
W@ — S 1 -l
14
= M Yi 6
)
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH | RERS FELHEX) FLREX HE i
I |F15-07040001 #4171 VALVE, INTAKE )
2 [F15-07040002 #41 VALVE, EXHAUST )
3 [F15-07040004 AR E AR SEAL, VALVE SPRING 4
4 |166F-010003 AT SEAL, VALVE STEM 4
5 |F15-07040005 A% SPRING, VALV 4
6 |F15-07040006 ATEZE RETAINER, VALVE SPRINGRE 4
7 [F15-07040007 ATEEFE COTTER, VALV 8
8§ |F15-07040304 GEEE LOCK NUT 4
0 F15-07040303 AT SCREW, VALVE ADJUSTING 4
10 [F15-07040301 &% ROCKER 4
1 [F15-07040014 REHESD SPRING, ROCKER B 3
12 |F15-07040009 vt Nk BUSHER, VALVE INTAKE 1
13 [F15-07040013 R L) SPRING, ROCKER A 1
14 |F15-07040015 BEH SHAFT, ROCKER )
15 |F15-07040012 #AT8EB BUSHER, VALVE EXHAUST B 1
16 |F15-07040011 #ATHEA BUSHER, VALVE EXHAUST 4 1
17 [F15-07040300 BRI ROCKER ASSY 1




F15(F9.9,F13.5) ZHFM#

PAGE 33 OF 49

Ripafk | DR
PARTS NAVE: | CAMSHAFT

SN. PART NO. DESCRIPTION PARTS NAME: QTY REMARKS
SBER |5 LR (EX) EELHE HE 4
I |6B/T1099-3x5x13 LEE 3x5x13 KEY, WOODRUEF 3x5x13 )
) [Fs-07010027 EHERE B RUBBER RING B !
3 [F15-07030003 A8 BELT PULLEY, TIMING 1
4 [F15-07030004 TRESER VASHER 1
5 [F15-07030003 LT e NOT 1
6 [F15-07000002 EREH BELT, TINING 1
7 [F15-07000024 HEEE COVER, DUST 1
g [F15-07030003 EBEREE A RING RUBBER A !
9 |6B/T5783-Mex16 AR RNx16 BOLT M6x16 1
10 [F8-05030014 N WASHER, DRIVEN WHEEL 1
11 [F15-07040018 31 b BELT PULLEY, DRIVEN 1
12 [F15-07040017 ot T4 E WASHER 1
13 |F15-07040008 W 18X3517-R 0IL SEAL 1
14 [F15-07040200 WE ik CAMSHAFT ASSY !
15 [F15-07040016 WLl R H MAT, QIRPROOF 4
16 [F15-07040500 NHRLR 0IL PUMP ASSY 1
17 |GB/T5783-M6x35 7~ fEN6x35 BOLT Mgx35 3
18 |0B/T97.1-6 T4Ho WASHER 6 3




F15(F9.9,F13.5) EEEH

PAGE 34 (OF 49

ZARLH: | huig
PARTS NAME: | FUEL

SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5EEE | EH4S EEAR(EX) R4 (X %e it
I [F15-07080000 e AR FILTER ASSY 1
) [P4-04000030 HEEE B SPRING , FUEL PIPE 'B" 6
3 |Fa-05000200 M kA FUEL PIPE TIE-IN ASSY 1
4 |F15-05000016 HHE A ¢ 10x¢ 5x505 PIPE, FUEL A 1
S oB/T5783M6x20 A N0 BOLT M6x20 1
6 [B/T6170-V8 A AEEN NUT 18 ]
7 |F15-07000027 RS (#) HOSE 1 ¢ 10x  5x145
8 |1AS0 F404-A-24-021  [HEROVE 0-RING 1
9 F15-07140000 MR At FUEL PUMP ASST 1
10 [F15-07000026 HAEFE JACKET 1 ¢ 14x ¢ 11x300
11 [F15-07000025 wRREE (f) HOSE 1 0 10x ¢ 5x380
12 |6B/T823-M6x30 TF /M ELEAMox30 SCRRV, SMALL PAN HEAD Méx30 | 2
13 |cB/193-6 HELES VASHER, SPRING 6 2
14 |6B/T97. 1-6 THES WASHER, PLATE 6 3
15 [F15-07080001 &M E ELEMENT, FILTER 1
16 |6B/T3452.1-32.5x1.8  [JEARS 3 ¢ 32. 5x1.8 WASHER, CUP FILTER ¢32.5%1.8] 1
17 |F15-07080002 JEAR CUP, FILTER 1
18 {6B/T818-M4x30 +F A LB A4S0 SCRRW, PAN HEAD M4x30 4
19 [F4-04090004 tEE DIAPHRAGH, TOP 1
20 |Fd-04090011 R B A5 SCRRV, VALVE )




FIS(F9.9,F13.5) ZAEFM | pace 35 0F 49

FaAR | BuA4

PARTS NAME: | FUEL

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREH |EHES AKX 4K ED %E &t

20 [F4-04090005 %5 A PLATE )

20 [F15-07140002 Wi R FUEL PUMP SHELL 1

23 |F15-07140100 T DIAP HRAGM ASSY 1

24 |6B/T309-3x12 W4T 9 3x1) ROLLER NEEDLE @ 3x12 1

25 |F15-07140005 RE%EE SPRING, DIAP HRAGM 1

2% |F15-07140004 HERZ SPRING, PLUNGER 1

27 [F15-07140003 EE PLUNGER 1

28 |6B/T6170-M4 BB NUT M4 4

29 [F4-04090003 MR E COVER, FUEL PUMP |

30 [F15-07140001 MR SEAT, FUEL PUMP 1




SN.

F15(F9.9,F13.5) BfEFH

PAGE 36 OF 49

FRkA | BB

PARTS NAME: | STARTER

PART NO.

DESCRIPTION DESCRIPTION TY REMARKS
HBEH R AR (B R4 ED % i
1 |F15-07130000 RApZ4H STARTER ASSY 1
2 |F15-07130101 ey CASE, STARTER 1




F15(F9.9,F13.5) FA=FM | pace 37 0F 49
TakLT | RAE
PARTS NAME: | STARTER
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
$EEE | FHge AR (B0 R4 X %8 it

3 |R15-07130300 RARAEA FRAME, STARTER 1

4 (P4-04130013 RaBTng COLLAR 1

S |6B/T5783-M6x25 7~ AERN6x2S BOLT Méx25 )

6 |0B/T93-6 BELES WASHER, SPRING 6 1

T |GB/T5782-M6x90 7 ERM6x90 BOLT M6x90 1

8 | GB/T6170-M6 aV.k sl NUT M6 1

9 |F4-04130100 R AL HANDLE, STARTER ASSY 1

10

12 |F15-05000028 EEEEETL ARRESTER TIGHTWIRE ASSY |

13 [F15-05000027 Ho BNEE % FRAME, ARRESTER TIGHTWIRE 1

14 |B/T5783-M6x20 A #N6x20 BOLT M6x20 3

15 |F15-07130304 WS HE SEAL, FROTHY RUBBER 1

16 |F15-07130201 Rk WHEEL, START-UP |

17 [F15-07130107 WHEE SPRING, VOLUTE 1

18 |6B/T896-8 FrofEs CIRCLIP 8 1

19 [F15-0713020 il PAVL, DRIVE q

200 [F15-07130204 FHlNLEN LINK, PAWL 1

2 |F15-07130203 T SPRING, TENSTON 1

2 |F15-07130002 RAEHEE SPRING, DRIVE PLATE |

23 |F15-07130001 B EH PLATE, DRIDE 1

24 |GB/T5783-M6x16 7~ RMOx16 BOLT Méx16 1

25 |P15-07130105 42 ARRESTER 1

26 |P15-07130102 ERAE BUSH, SHOULDER 3

27 |F15-07130106 Hipmy s SPRING, ARRESTER 1

28 |6B/197.1-6 THREo VASHER PLATE 6 8

29 [F15-05000029 HoBHEnE TIGHTWIRE, SPRING 1

30 |F15-12000002 i) MARK 2 1

30 [F15-12000003 173 MARK 3 1

30 [F15-07130205 R (¢ dx1.78%) START LING 1

33 |P15-05010001 BRTREE BUSH 1

34 |F15-071303060 GRS HANDLE "B" 1

35 [F15-07130309W R ROCKER 1

% |F15-071303120 B s ES VASHER , SPRING SADDLE 1

37 |F1S-07130311W kS WASHER , NYLON )

38 |6B/T91-1. 6X12 Fo6x1) COTTER PIN 1. 6x12 1

39 |P15-07130310V LR SHAFT , ROCKER 1

40 |F15-07000016 LR AR TIE-IN 1

41 [F15-07130315W BRI AT CONNECTING ROD I 1

49 [F15-07130308W PEEAMR PLATE 1

43 |F15-07130307W KUF 2B BUSH , WAVE 1

44 |B/7843-ST4. 819 A L B AEATSTY 8 %9 [SCREW , PAN HEAD ST, §x9 1

45 [F15-07130314W PR T4 % TIE-IN 1 FOR FW

4 [p15-07130313 AT 4 LINK ROD 45" Y 1 FOR FY




PAGE 38 OF 49

= =
o]
[ve)
Alind =
_‘ [}
l1| m
—
@A?ﬁw
=] S
—~
(N 0 S =N
| B
o
~—
=
9’.\. I3
N
= [ X% | =
w m
— || =
[ | &=




F15(F9.9,F13.5) EMHEFM | pack 39 0F 49
R4 | AR
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | TGS FHAH () AT ED) 48 b
1 [F15-08000000 T B 44 TOP COWLING ASSY 1
)
3 [F15-12000009 19 STICKER 9 1
4 [F15-12000000-15 T STICKER FOR 15HP 1 F15
F15-12000000-9.9 |4 0E7a STICKER FOR 9. 9HP 1 F9.9
5 |6B/T818-M5x20 TR LIS % 20 SCREW, PAN HEAD M5x20 )
6 [F15-08000004 B4 POTHOOK 1
7 |F4-06000006 Lk UNDERLAY, POTHOOK 1
§  |0B/T845-STS. 5x19 [T EAEA L HEEAT STS. 5x19 [SCREW, TAPPING STS. 5x19 4
9 [P4-06000004 e UNDERLAY, RUBBER 4
10 [F15-08000003 EN.EF T COVER, TOP COWLING MUFFLE 1
11
12 |F15-08000005 ) HOOK, LOCKING 1
13 |F15-12000010 L0 MARK 10 1
14 |6B/T97.1-5 TH4ES WASHER § 4
15 |F15-12000008-15 s MARK 8 1 F15
F15-12000008-9.9 |47 Mk8a MARK 8 “a” 1 F9. 9
16 |F4-08000107 3 MARK 3 1
17 |6B/T6170-)5 RS NUT S 4




F15(F9.9,F13.5) BfEEH#

PAGE 40 OF 49

R | Mk
PARTS NAME: | FUEL TANK

SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
pESE|TH4S b4 (4 %) B4 (%) 41 bt

I [F15-09000000 WL FUEL LINE ASSY 1

) [F15-10000000 WA FUEL TANK ASSY 1

3 |F15-10010000 WL FUEL TANK CAP ASSY I

4 |GB/T818-M5x16 T B LA Moxl6 SCREW M3x16 4

5 |6B/T97.1-5 THE S WASHER 5 4

6 |F15-10020000 WEHER OLEQMETER ASSY 1

7 [F15-10000003 itk GASKET 1

g [F15-10000002 B STRAINER, FUEL TANK 1

9 |F15-10000001 A AR FUEL TANK 1

10 [7AS0 F404-78-31 0F 7. 8x3.1 0-RING 7.8x3.1 )

11 {F15-09020000 Wb LAk (1) FUEL LIYE CONVECTOR (BNGINE SIDE, FRIALE)| 1

12 [F15-09000003 +£3 CLAMP B 4

13 [F15-09000001 A @100 68 2080) FUEL LINE A@10x86x2080) | 1

14 |F15-09030000 FohmRAH PRIMER BULB ASSY 1

15 |F15-09000002 WEB@10x068850) FUEL LINE B(®10x46x850) 1

16 |F15-09010000 W kA (3) FUEL LINE CONVECTOR FUEL TAYE SIDE, FRWALE)| 1




F15(F9.9,F13.5) EEEH

PAGE 41 OF 49

FHELH:  [hhBER
PARTS NAME: CARBURETOR ASSY

. PART 0. DESCRIPTION DESCRIPTION i REVARKS
SBEH | RERT FELH(EX) B4R FEX) HE ki

L pis-07090000 T & CARBURETOR ASST 1

2| cB/81s-Haxio 248 & LN BOLT b

3 |onimoss LR VASHER, SPRING 9

4 1 ps-07090003 ili PLATE 1

5 | rs-0r090002 G GASKET 1

6 |F15-07090009 REEN SCREV, THROTTLE 1

T F15-07090010 REATHS SPRING, PILOT ADJUSTING 1

8 [ca/ms1sxs R T I BOLT 4

U [ BHE ASHER, SPRING 4

10 | p15-07090008 REEd APRON, ACCELERATOR 1

11 [pis-07090001 LB Af CARBURETOR 1

12 [Fis-07090006 HITERE A EE BUSH, LINK 2




FIS(F9.9,F13.5) EHEFM | pace 41 0F 49
FHMHAR: | HBERK
PARTS NAME: | CARBURETOR ASSY
N, PART NO. DESCRIPTION DESCRIPTION QI REVARKS
sBEH RS AR EX EHAHED e hi

13 {cB/1896-4 Fo#Ed CIRCLIP 2

14 [16-05000815 BH4H WADHER, SWING LINK 1

15 |F15-07090019 R VALVE, NEEDLE 1

16 [F15-07090020 N FLOAT 1

17 [F15-07090021 FTH PIN, FLOAT 1

18 [GB/T818-M4X6 A L RATNAXG BOLT 1

19 |F15-07090022 9% NOZZLE, MATN 1

200 [F15-07090024 TEAEHE SEAL 1

21 |F15-07090023 FE4 JET, MAIN 1

20 [F15-07090025 EEE TBT, ATR SLOV 1

23 | F15-07090026 RRENEY RUBBER CAP 1

24| GB/T818-M3KS TR L EATM3NS BOLT 1

25 |F15-07090018 B PLATE 1

26 |F15-07090012 AR TR APROY, CHOKE 1

27T [F15-07090200 AR TR LINK, CHOKE 1

28 |F15-07090302 Tk R R BOLT, VALVE 1

29 |F15-07090300 Tk R AT SWING LINK, VALVE 1

30 [oB/16170-43 A AN NOT M3 1

3 |F15-07090016 TR A 4T BOLT 1

32 {p1s-07090017 Wk REF A% TWIST SPRING, SWING LINK |

33 |F15-07090100 W& SWING LINK, ACCELERATOR 1

34 [F15-07090005 WITERHE JRINGSPRING 1

35 [F15-07090013 BERTES SCREW, ATR ADJUSTING 1

36 |F15-07090014 0% E SEAL 1

3T |F15-07090015 FARTRIRE SPRING, ATRADJUSTING 1

38 [16-05000022 I T BE X TIE-IN 1

39 |F15-07090004 WITEHR#TE BUSH, SWING LINK 1

40 |F15-07090007 HREHE SEAL, RUBBER 2

41 [F15-07090027 AR A4 GASKET, FLOATCHAMBER 1

42 r1s-07090400 HE FILTER 1

43 |r15-07090403 K SCREV, DRAIN 1

44 [F15-07090404 B4k GASKET 1

45 [F15-07090400 WAL BODY, FLOATCHAMBER 1

46 [F15-07090413 AR ALK CUP, BODY 1

47 |oa/msts-wnna 548 4 LBATIAN L) BOLT 4

48 | F1s-07090407 R SEPTON ASSY 1

49 [F15-07090408 BE#EE SPRING, VALVE I

50 [F15-07090409 0854 SEAL 2

31 [F15-07090410 ki COVER, VALVE 1

50 | F15-07090412 TR 4 VASHRE 1

33 |F15-07090411 Tk IR AT BOLT, BLEEDER 0IL 1

54 | Fis-07090401 FkEEL it !

55 [Fis-07090028 R S (AP 1




PAGE 43 OF 49

F15(F9.9,F13.5) B 30

CONTROL BOX ASSY (FW)

PARTS NAME:




FUS(F9. 9 F13. ) B4 FM | PAGE 44 OF 49
RHEL |BYSAE®E)
PARTS NAME: CONTROL BOX ASSY (FW)
i, PART NO. DESCRIPTION DESCRIPTION ] REVARKS
2856 | R4 AR A4 EX) HE &it
L {F15-13000000% BASAH CONTROL BOX ASSY 1
DT, 560 REAT CLAMP )
3 [F15-13000200W RAF x4 %k STARTING SWICH ASSY |
& [F1s-13000100W BYE A CONTROL CABLE ASSY 1
S JF15-11000002W BYLTER PLATE , CONTROL BOX 1
6 |6B/T819. 2-45K12 TERNEEAUS « 1 SCREW PAN HEAD M5 x 1 )
T [F15-13000007 il GRS THROTTLE HANDLE | INCHING 1
8 JF1S-13000005W SEYiRaToE BUSH , CAM )
9 JF1S-13020006W TCER TS BUSH , HANDLE 1
10 JF15-11000001W NE# s BLOCK , RUBBER |
L [F15-13000014¥ REPE TACKET , CABLE |
12 [Pa-01090401 HE AT YN STOPER , HANG ROPE ASS'Y I
13 [F15-13000400W RERXAH ENGINE STOP SWICH ASS' Y 1
4 JF15-130002030 B 55 LB INSULATED PLUG "B )
15 JF15-130002000 ety INSULATED PLUG "4" 1
16 [F15-13020001¥ B2z COVER , CONTROL BOX |
17 JF15-13000013W BU LN SVALL COVER , CONTROL BOX |
I8 [F15-13020005W WA ED VASHER "B" , WAVE 1
19 [F15-13020100W GRE A LOCKED DISK 4SS’V 1
20 [F15-13020002% ik 4 TORSION SPRING 1
1 [F15-13020003W B4R EACH LOCKED PULLEY I
2 JF1s5-13020004% EBELRE PLATE , PULLEY SPRING 1
13 |6B/T818-4x6 TEEELEAN X6 PAN HEAD SCREW M4 x 6 )
2 JF15-130200000 BYEEAk COVER ASS'Y, CONTROL BOX |
25 6B/75783-M8130 Ak GALER! BOLT M8 % 30 1
26 168/197.1-8 THES VASHER 8 |
1 JF15-13000500 TR A ACHINE  COVTROL ACCELEROGRAPH 1
8 [F15-13000007W HadE WASHER 1
29 (cB/7896-6 FoEe PIN , COTTER § 3
300 [F25-07000007W BEEE LB CONTROL CABLE TIE_IN 'B" )
30 [F15-13000002W g CAM MECHANTSH |
30 |6B/1818-)3K14 +HEEA LB« 14 PAN HEAD SCREW N3 x 14 )
33 [F15-13000800W HaF INCHING SWITCH |
34 [P1s-13000003W MBSk ER PLATE 1
35 [F15-13000004W EQRCES PULLEY 1
36 [F15-130000010 HEEERB SHIFT SPRING PLATE 'B" 5
37 [F15-12000016W L6 MARK 16 |
38 |6B/T6170-M6 * BB NUT M 4
39 [P15-13000008¥ LA VEARABLE PLATE , CAM MACHANTSH 1
40 [F1s-13000700¥ SEE i SHIFT SWING LINK |
40 [F15-13000601¥ CEEER T ADJUSTER FASTNESS ASS'Y |
42 6B/T5783-15K25 7 A RIS x 15 BOLT M5 % 25 )
43 JoB/16170-45 » BB NS NUT X5 )




F15(F9.9,F13.5) B 30

PAGE 45 OF 49

FRELG |BYSAHEE
PARTS NAME: CONTROL BOX ASSY (FW)
SN, PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEE | RERS A (%) A4 EX) HE hit
A4 TRLs-13000300 Mol B4 4 BUZZER ASS'Y |
45 [F15-13000602W URE Lt ADJUSTER PIN |
46 6B/T5287-6 B A AES BIG WASHER 6 3
47 {F15-13000006W BHRER WEARABLE PLATE 1
8 [F15-130000110 ThERIE BUSH , SHIFT SWING LINK 1
49 IF15-130000120 E)SR BRACKET , CONTROL BOX |
S0 [F15-120000130 713 MARK 13 1
ST [F13-13000015W BAER COVER , WATERPROOF |
5L JF13-130100100 BUYERHRALR BLOCK , CONTROL HANDLE |
53 6B/1956.1-5 BHHEHES WASHER , LOCKED § )
54 (6B/1819. 2-U5X18 R LEATHS ¢ 18 SCREW, PAN HEAD N5 x 18 7
53 [F15-13010003W Ranas s TA), BUTTON )
56 [F15-13010001W L VES CONTROL HANDLE |
ST |P13-13010002% #Y5r CONTROL HANDLEBAR {
S8 |6B/T84.5-ST4.8X10 [T EEALEAEATST4 §x 12 |SCREV, PAN HEAD ST4, §x 12 1
59 |6B/T818-M4X10 TR A LRI X 10 SCREV, PAN HEAD M4 x 10 3
60 [F15-13010009W BYFFz COVER , CONTROL HANDLE 1
61 [F15-13010005W FRus SPRING , COMPRESSION 1
62 [P15-13010004% Y fit PART , ORIENTATION CONTROL ]
63 |F15-13010008% THEER PLATE , ORIENTATION PART |
64 (cB/T820-M6X90 TR RN < 90 SCREW, PAN HEAD M6 x 90 3




F15(F9.9,F13.5) SEEH

PAGE 46 OF 49

FAEAR | MEI (RS
PARTS NAME: | APPENDIX 1 (REPARE KIT)




FI15(F9.9,F13.5) ZFH

PAGE 47 OF 49

FHE4H | RRLUBER)
PARTS NAME: APPENDIX 1 (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH |RERT FHELH (£ X) FHAHEX) & i

I |6B/73450.1-35.5x1.8  |[OFE35. 5% 1.8 0-RING 35.5x1.8 |

2 |F15-07000017 i 2 GASKET, CARBURETOR )

3 [F15-07000007 HABETHAF GASKET, MANTFOLD |

4 IF15-07040008 W18 x 35 % TR 0IL-SEAL |

5 |F15-07050002 AL kB HE SEAL, CYLINDER COVER |

6 |7AS0 F404 31 025 WO ZEHE 0-RING |

T [TASO F404 A 24 021 | MHEOVE 0-RING |

8§  [F15-07000100 A4 4 GASKET, CYLINDER HEAD |

9 [F15-07040016 iR MAT, QIRPROOF 1

10 [F15-07010014 AR BREATHER GASKET |

10 [F15-07030007 # 4 4B 0IL SEAL B 1 35x47x 6.5
12 |B/T1099-3x5x13 LES 35313 SEMICIRCLE KBY 3x5x13 ) 3x5x13
13 JF15-07030006 4 3 0IL SEAL A | 5% 44x6.5-L
14 |F15-00000014 F e GASKET, ENGINE 1

15 |F15-07010018 ELHB GASKET, EXHAUST OUTER COVER | 1

16 |F15-07010022 ThREEY GASKET, THERMOSTAT ]




FI5(F9.9,F13.5) EHFH

PAGE 48 OF 49

AR

2 (2 H)

PARTS NAME:

APPENDIX 2 (REPARE KIT)

ﬁa//S




F15(F9.9,F13.95) FAEFM | PAcE 49 0F 49

FaMAN | RRLBES)

PARTS NAME: | APPENDIX 2 (REPARE KIT)

S, PART 0. DESCRIPTION DESCRIPTION (i REVARKS
SBEE | ZHRS FHAH () LB EXD 61 i
L |FI5-04000008 CEdE OIL SEAL 1 13x25x6
2 | F15-04000007 BHEHE SEAL, ABNORMITY 1
3 |{F15-03000003 R EHE SEAL, CLAPBOARD |
4 [F15-04000006 BEE T GASKET, EXHAUST PIPE 1
S [F15-02000006 KEFHEHE QUADRATE SEAL WATER PIPE |
6 [F15-04010004 HEE T SEAL, EXT. 1
T [F15-02010003 KETHE L UPPER SEAL ,WATER PIPE |
8 |F15-06060004 RAAEEHE SEAL , WATER PIPE 1
9 [F15-06060002 KEKE INNER SHELL, VATER PUMP |
10 {F15-06050000 KR RAH TMPELLER |
11 {7480 F404-31-045 KEEOR T 4B 31-045 0-RING |
12 [F15-06000007 SMER OUTER PLATE 1
13 |F15-06020003 Wb st OIL SEAL ,DRIVE SHAFT ) 20%30%6
14 [F15-06020004 0% B 0-RING |
15 {F15-06000005 o) B 0 514 GASKET, DRIVE SHAFT 1
16 |F15-06000013 L% SEMICIRCLE KEY 1
17 |F15-06080004 Bk 0IL SEAL ) 17x30x6
18 |F15-06080003 KTEREONED 0-RING B, COVER 1
19 |F15-06080002 KT ERZ0EEA 0-RING 4, COVER |
20 [F4-03000024 FHAEELR GASKET )
2 [F15-04000003 AR i WASHER 1
22 | F15-04000004 QRS TACKET, OIL DRAIN 1
23 |F15-02000007 AP EHE DRUM SEAL , WATER PIPE 1
24 |F15-00000005 R A GASKET 1




F15(F9.9,F13.5) S/EEH

PAGE T OF V

FRMELM | ARLEA GG
PARTS NAME: CYLINDER HEAD ASSY (REPARE KIT)
N\
AN - - T —
~ _ - 1 2\
12 %,,_14 Ké
R
13
10 T - //
< -
13 B ,
§ -
‘ 13 |
| R@‘“\ |
- ﬁ\ o
‘ S@ - 5 I8
//—/Qmﬁ I
/Hlﬂ 61 g9 ! 17
o |
©— 15 /
13 g /
/
-
%/16 -7
S P
S /
/
17y
/
/
~ /
_ ~
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | RhEET FEAREX) SR EX) gl A
1 [F15-07040000 kg CYLINDER HEAD ASSY 1
1 [F15-07040100 Ehr CYLINDER HEAD SUBASSEMBLY | 1
1 [F15-07000028 IV ERAL ¢ IR BOLT, FLANGE 6
4 [F15-07040001 #4]7 VALVE, INTAKE )
5 |F15-07040002 #4107 VALVE, BXHAUST 2
6 [F15-07040004 ATBEEH SEAL, VALVE SPRING 4
7 |166F-010003 AlTwH SEAL, VALVE STEM 4
g [F15-07040005 %% SPRING, VALVE 4
9 [F15-07040006 AITREE RETATNER, VALVE SPRINGRE 4
10 |F15-07040007 ATRELE COTTER, VALVE g
11 [F15-07040304 BRER LOCK NUT 4
12 [F15-07040303 MEEL SCREW, VALVE ADJUSTING 4
13 [F15-07040301 e ROCKER 4
14 [F15-07040014 el L) SPRING, ROCKER B 3
15 |F15-07040009 #A18E BUSHER, VALVE INTAKE 1
16 |F15-07040013 BRBEE) SPRING, ROCKER A 1




F15(F9.9,F13.5) BfEEH

PAGE I OF V

FHEAR | ARRRR (BBE)
PARTS NAME: CYLINDER HEAD ASSY (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | RERS FELH(EX) EHLHEX & P S
17 [F15-07040015 LR SHAFT, ROCKER )
18 [F15-07040012 A 184D BUSHER, VALVE EXHAUST B 1
19 [F15-07040011 BT BUSHER, VALVE EXHAUST A 1
20 [F15-07040008 i3t 18135K7-k 0IL SEAL 1
2 |6B/T1099-3x5x13 LR 35513 KEY, WOODRUFF 3x5x13 )
22 [F15-07040200 (b 44t CAMSHAFT ASSY )
3
U
25 |F15-07040016 MHREHE AT, QIRPROOF 1
2 |F15-07040500 NSy 0IL PUMP ASSY 1
17 |6B/T97.1-6 T VASHER 6 3
28 |6B/TS783-M6x35 R3S BOLT M6x35 3




PAGE I OF V

—
&=
—
=
—
=+ =2
R =
e
:»W.WVI
<-| =mz| A
B K| =
£x3
—| = =
SAWM
| | =
~—
=
0/./:m\.r.ﬂ.
| = =
o~ =
I | X =
5/1”m
— | B =

B R
E& |




F15(F9. 9, F13.9) ﬁéﬂkﬁiﬂﬂ PAGE IV OF V
FAEAR: | KR AR (BB
PARTS NAME: | ENGINE ASSY (REPARE KIT)
SN. PART X0, DESCRIPTION DESCRIPTION qn RENARKS
SBEE | RHRE FHEAH (PO EHAH G HE #i

1 [F15-07010000 ML 4 CRANKCASE ASSY |

L {Fa-04000003 B0 40 10x14 PIN, HOLLOV )

3 [F15-07010006 o PIPE, JOINT )

4 |6B/T97.1-6 THE6 WASHER 6 17

5 [6B/TS783-H6x35 N AERNGN3S BOLT, HEXAGON Méx35 6

6 |0B/T97.1-8 THES VASHER 8 4

T |6B/T3783-M8x55 7~ f S AABNSS BOLT, HEXAGON }8x55 4

8§ [F15-07010008 Wik ANODE 1

9 [F15-07010009 GLEEL GROMMET, ANODE 1

10 [F15-07010011 e COVER, ANODE 1

11 |6B/197.1-5 THES WASHER 1

12 (cB/T818-M5x12 R A LB AR SCREW, PAN HEAD MSx12 1

13 |F15-07010012 AR B PLATE, ANODE 1

14 [6B/T5783-M6x20 K20 BOLT M6x20 4

15 [F15-07010200 B4 BREATHER ASSY 1

16 [F15-07010014 R HE BREATHER GASKET 1

17 [|F13-07000031 Yz THERMOSTAT 1

18 [F15-07010022 YEELH GASKET, THERMOSTAT 1

19 |F15-07010021 YEmE COVER, THERMOSTAT 1

20 [B/T5783-M6x30 5 A RMEN30 BOLT Méx30 7

21 [F15-07010018 B A GASKET, EXHAUST OUTER COVER | 1

22 |F15-00000013 A0 4x12 PIN )

23 |GB/T820-M4x12 IESRIBs: LD SCREV Mdx12 !

24 [F15-07010026 HAEREM ANODE 1

25 [F15-07010300 BEER AL EXHAUST OUTER COVER ASSY 1

26 [F15-04000005 il VATER NIPPLE 3

2T [F15-07010003 B g BOLT UNION 1

28 |F15-07010023 MbkEE 0IL CLEANER 1

29 |F15-05000013 KE B #10x95x172 HOSE B 1

30 |F15-05000012 K% A ¢10x05x67 HOSE A 1

31 [F15-05000011 L] THREE-WAY PIPE 1

32 |F15-05000014 K& C o10950300 HOSE C !

33 |F15-07030007 B B 35x47x6. 5 0IL SEAL B 1

34 |FI5-07010024 HE MATN BEARING 4

35 [F13-07030000 A CRANK ASSY 1

36 [F15-07030006 Wt A 25xddx6. 5-L 0IL SEAL A 1

37 [FI5-07020103 AR BOLT, CONNECTING ROD )

38 |F15-07020104 EfFERy VASHER, PLATE )

39 |F13-07020100 EAA CONNECTING ROD ASSY 1

40 |F15-07020005 EEHLE CIRCLIP )

41 [F13-07020006 EE PIN, PISTON 1

4 [F15-07020200 EEA PISTON ASSY 1

43 [FI3-07020001 E PISTON 1




F15(F9.9,F13.5) FHFM | PAGE V OF V

FAEAR: | KR AR (BB
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
3BeR | FhgS LB (5 X) R4 8 GEX) e it
44 |P15-07020000 & EIA PISTON RING ASSY )
45 [F15-07010007 B e 10xp5x70 HOSE, RETURN 01L |
46 [F15-07000000 KAPLLERK ENGINE ASSY 1




FI5 £+ PAGE T OF IV
RWEAA | RHERREE
PARTS NAVE: | PARTS CATALOGUE INDEY

FHKT RA&/F 5 ZHRT n&Fg KT R

PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/N0.
166F-010003 32-4 F15-00000007 6-8 F15-010103124 1-33
DPR7EA 30-12 F15-00000008 6-13 F15-01010313A 2-36
JASO F404-24-016 16-34 F15-00000009 6-12 F15-010103144 2-40
JASO F404-78-31 40-10 F15-00000011 6-9 F15-01010313 2-39
JASOF404-31-043 19-37 F15-00000012 6-11 F15-01010316 2-125
JASOF404-35-022 30-11 F15-00000012 14-21 F15-01010317-1 2-41
JASOF404-A-24-021 34-8 F15-00000012 16-4 F15-01010317-2 2-38
T6-05000022 27-6 F15-00000013 19-40 F15-01010317-3 2-37
T6-05000022 42-38 F15-00000013 21-18 F15-01010400 2-18
T6-05000815 42-14 F15-00000013 29-22 F15-01020001L 4-9
TE15-04000018 19-50 F15-00000014 29-33 F15-010200018 49
TE15-04020000 21-8 F15-00000015 8-2 F15-01030000 6-39
F4-01010003 2-44 F15-00000016 4-8 F15-01030001 6-36
F4-01010004 2-33 F15-00000100 10-9 F15-01030004 6-1
F4-01010005 2-31 F15-01000001 4-11 F15-01030005 6-34
F4-01090003 6-38 F15-01000002 4-12 F15-01030100 6-37
F4-01090006 6-33 F15-01000003 4-10 F15-01030200 6-22
F4-01090007 6-32 F15-01000004 4-16 F15-02000001L 8-1
F4-01090300 6-30 F15-01000006 4-18 F15-020000018 8-1
F4-01090303 6-31 F15-01000007 6-18 F15-02000003 4-23
F4-01090400 6-24 F15-01000008 6-16 F15-02000005L 21-16
F4-01090401 6-23 F15-01000009 6-17 F15-020000058 21-16
F4-01090401 44-12 F15-01000011 6-6 F15-02000006 21-17
F4-02000011 27-21 F15-01000012 6-15 F15-02000007 §-5
F4-03000023 18-2 F15-01000013 6-5 F15-02010000 4-4
F4-03000024 18-3 F15-01000014 6-2 F15-02010003 4-7
F4-04000003 29-2 F15-01000015 12-8 F15-02010003 21-15
F4-04000003 30-2 F15-01010001 1-3 F15-03000001 8-8
F4-04000030 34-2 F15-01010002 1-10 F15-03000002 8-17
F4-04090003 35-29 F15-01010003 1-2 F15-03000003 8-9
F4-04090004 34-19 F15-01010006 2-19 F15-03000013V 12-40
F4-04090005 35-1 F15-01010007 1-1 F15-03000013W 16-14
F4-04090011 34-20 F15-01010100 2-16 F15-03000100W 16-27
F4-04130013 37-4 F15-01010102 2-32 F15-04000001 10-1
F4-04130100 37-9 F15-01010103 1-5 F15-04000002 10-17
F4-05000200 34-3 F15-01010104 1-7 F15-04000003 10-18
F4-06000004 39-9 F15-01010105 1-6 F15-04000004 10-16
F4-06000006 39-1 F15-01010200 2-45 F15-04000005 10-20
F4-08000104 6-20 F15-01010202 1-8 F15-04000003 29-26
F4-08000105 6-19 F15-01010301L 2-14 F15-04000006 10-12
F4-08000107 39-16 F15-010103018 2-14 F15-04000007 10-3
F§-05030014 33-10 F15-01010302 2-11 F15-04000008 10-19
F15-00000001 4-21 F15-01010303 4-13 F15-04010000 10-13
F15-00000002 4-19 F15-01010304 2-27 F15-04010004 10-15
F15-00000003 4-22 F15-01010309 2-34 F15-05000001 12-30
F15-00000004 4-2 F15-01010306 2-18 F15-05000002 12-31
F15-00000005 8-6 F15-010103074 2-30 F15-05000003 12-11
F15-00000006 8-4 F15-01010308 2-12 F15-05000004 12-15
F15-00000006 10-2 F15-01010309 2-13 F15-05000005 12-14
F15-00000006 27-3 F15-01010311 2-15 F15-05000006 12-7




FIS R4+t PAGE 1T OF IV

FAfAR: | RERREA

PARTS NAME:  [PARTS CATALOGUE INDEX

FHRE RA&/F 5 ZHRT n&Fg ZHRE R

PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F15-05000008 12-10 F15-06000016 21-10 F15-07000015 14-1
F15-05000009 12-27 F15-06000020-1 19-46 F15-07000016 14-2
F15-05000011 29-28 F15-06010000 18-6 F15-07000016% 37-40
F15-05000012 29-27 F15-06020001 18-28 F15-07000017 27-4
F15-05000013 29-29 F15-06020002 19-32 F15-07000018 27-5
F15-05000014 29-30 F15-06020003 19-33 F15-07000021 27-13
F15-05000016 34-4 F15-06020004 18-29 F15-07000022 27-14
F15-05000017 12-5 F15-06020005 21-14 F15-07000024 33-1
F15-05000018 12-3 F15-06030000L 19-45 F15-07000025 34-11
F15-05000022 12-23 F15-060300008 19-45 F15-07000026 34-10
F15-05000023 12-19 F15-00040000L 19-34 F15-07000027 34-7
F15-05000024 12-22 F15-000400008 19-34 F15-07000028 30-5
F15-05000025 12-21 F15-06050000 19-38 F15-07000031 29-17
F15-05000026 12-20 F15-06060001 19-41 F15-07000100 30-3
F15-05000027 37-13 F15-06060002 19-39 F15-07000200 23-12
F15-05000028 37-12 F15-06060004 19-42 F15-07000300 23-9
F15-05000029 37-29 F15-06070001 18-12 F15-07000400 23-8
F15-05000031 14-17 F15-06070002 18-11 F15-07000500 23-18
F15-05000032 14-16 F15-06070003 18-8 F15-07000600 23-14
F15-05000033 12-26 F15-06070004 18-7 F15-07010000 29-1
F15-05000034L 14-18 F15-06070005 18-9 F15-07010003 29-31
F15-050000348 14-18 F15-06070006 18-10 F15-07010006 29-5
F15-05000035 14-19 F15-06070007 18-13 F15-07010007 29-34
F15-05000036 12-18 F15-06080000 18-22 F15-07010008 29-6
F15-05000100BW 12-32 F15-06080001 18-19 F15-07010009 29-8
F15-05000300BW 12-35 F15-06080002 18-17 F15-07010011 29-7
F15-05010001 37-33 F15-06080003 18-18 F15-07010012 29-12
F15-05020000 12-24 F15-06080004 18-21 F15-07010014 29-16
F15-05030000 12-17 F15-06080005 18-14 F15-07010015 27-117
F15-05040001 14-13 F15-06080006-1 18-15 F15-07010016 27-16
F15-05040002 14-12 F15-06080006-2 18-15 F15-07010017 27-15
F15-05040100 14-14 F15-06080006-3 18-15 F15-07010018 29-21
F15-05040103W 16-10 F15-06080006-4 18-15 F15-07010021 29-19
F15-06000001 18-1 F15-06080006-5 18-15 F15-07010022 29-18
F15-06000002 21-20 F15-06090000-11 21-8 F15-07010023 29-32
F15-06000003 21-2 F15-06090000-8 21-8 F15-07010024 31-3
F15-06000004 21-6 F15-06100000L 21-21 F15-07010026 29-24
F15-06000005 18-25 F15-061000008 21-21 F15-07010027 33-2
F15-06000006 18-27 F15-07000002 33-6 F15-07010103 23-19
F15-06000007 19-36 F15-07000003 23-17 F15-07010200 29-13
F15-06000009 19-47 F15-07000004 23-10 F15-07010300 29-25
F15-06000010-1 18-4 F15-07000005 23-2 F15-07020000 31-8
F15-06000010-5 18-4 F15-07000006 23-1 F15-07020001 31-5
F15-06000010-6 18-4 F15-07000007 27-2 F15-07020005 31-7
F15-06000010-7 18-4 F15-07000008 27-1 F15-070200006 31-6
F15-06000011 19-48 F15-07000009 27-20 F15-07020100 314
F15-06000012 19-49 F15-07000011 14-10 F15-07030000 31-1
F15-06000013 19-35 F15-07000012 14-6 F15-07030003 33-3
F15-06000014 19-43 F15-07000013 14-8 F15-07030004 334

F15-06000015 21-7 F15-07000014 14-7 F15-07030005 33-5




P15 RE M

PAGE I OF IV

RWEAA | RHERREE
PARTS NAME:  [PARTS CATALOGUE INDEX
FHRE RA&/F 5 ZHRT n&Fg ZHRE R
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO

F15-07030006 31-2 F15-07090010 41-7 F15-07130203 37-211
F15-07030007 31-9 F15-07090012 42-26 F15-07130204 37-20
F15-07040001 32-1 F15-07090013 42-35 F15-07130205 37-32
F15-07040002 32-2 F15-07090014 42-36 F15-07130300 37-3

F15-07040004 32-3 F15-07090015 42-37 F15-07130303 23-13
F15-07040005 32-5 F15-07090016 42-31 F15-07130304 37-15
F15-07040006 32-6 F15-07090017 41-32 F15-07130306% 37-34
F15-07040007 32-7 F15-07090018 42-25 F15-07130307W 37-43
F15-07040008 33-13 F15-07090019 42-15 F15-07130308% 37-42
F15-07040009 32-12 F15-07090020 42-16 F15-07130309% 37-35
F15-07040011 32-16 F15-07090021 42-17 F15-07130310% 37-39
F15-07040012 32-15 F15-07090022 42-19 F15-07130311% 37-37
F15-07040013 32-13 F15-07090023 42-21 F15-07130312% 37-36
F15-07040014 32-11 F15-07090024 42-20 F15-07130313 37-46
F15-07040015 3)-14 F15-07090025 42-12 F15-07130314¥ 37-45
F15-07040016 33-15 F15-07090026 42-23 F15-07130315% 37-41
F15-07040017 33-12 F15-07090027 42-41 F15-07140000 34-9

F15-07040018 33-11 F15-07090028 42-55 F15-07140001 35-30
F15-07040100 30-1 F15-07090100 42-33 F15-07140002 35-22
F15-07040200 33-14 F15-07090200 42-17 F15-07140003 35-27
F15-07040300 32-17 F15-07090300 42-29 F15-07140004 35-26
F15-07040301 32-10 F15-07090302 42-28 F15-07140005 35-25
F15-07040303 32-9 F15-07090400 42-45 F15-07140100 35-23
F15-07040304 32-8 F15-07090401 42-54 F15-07150001% 25-21
F15-07040500 33-16 F15-07090402 42-42 F15-07150002% 23-25
F15-07050001 30-6 F15-07090403 42-43 F15-07150100% 23-21
F15-07050002 30-7 F15-07090404 42-44 F15-07150200% 25-12
F15-07050003 33-8 F15-07090407 42-48 F15-07150300% 25-11
F15-07050004 30-10 F15-07090408 42-49 F15-07150301% 25-10
F15-07060001 25-1 F15-07090409 42-50 F15-07150400¥ 16-29
F15-07060002 25-7 F15-07090410 42-51 F15-07150500% 25-16
F15-07060003 25-3 F15-07090411 42-53 F15-07150501W 25-17
F15-07060005 25-6 F15-07090412 42-52 F15-08000000 39-1

F15-07070000 23-3 F15-07090413 42-46 F15-08000001 39-2

F15-07070100W 23-20 F15-07100000 27-9 F15-08000003 39-10
F15-07080000 34-1 F15-07110000 10-8 F15-08000004 39-6

F15-07080001 34-15 F15-07120001 10-7 F15-08000005 39-12
F15-07080002 34-17 F15-07120100 10-5 F15-09000000 40-1

F15-07090000 27-18 F15-07120105 10-4 F15-09000000 40-14
F15-07090000 41-1 F15-07130000 36-1 F15-09000001 40-13
F15-07090000% 27-29 F15-07130001 37-123 F15-09000002 40-15
F15-07090001 41-11 F15-07130002 37-12 F15-09000003 40-12
F15-07090002 41-5 F15-07130101 36-2 F15-09010000 40-16
F15-07090003 41-4 F15-07130102 25-2 F15-09020000 40-11
F15-07090004 42-39 F15-07130102 37-26 F15-09030002 10-6

F15-07090005 42-34 F15-07130105 31-25 F15-10000000 40-2

F15-07090006 41-12 F15-07130106 31-27 F15-10000001 40-9

F15-07090007 42-40 F15-07130107 31-17 F15-10000002 40-8

F15-07090008 41-10 F15-07130201 31-16 F15-10010000 40-3

F15-07090009 41-6 F15-07130202 37-19 F15-10020000 40-6




FIS R4+t PAGE IV OF IV

RWEAA | RHERREE
PARTS NAME:  [PARTS CATALOGUE INDEX

FHRE RA&/F 5 ZHRT n&Fg ZHRE R
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F15-10020011 40-7 F15-13010001% 45-56
F15-11000001V 44-10 F15-13010002% 45-57
F15-11000002v 44-5 F15-13010003W 45-55
F15-11010000W 16-2 F15-13010004W 45-62
F15-11020000% 16-42 F15-13010005W 45-61
F15-11020001% 16-41 F15-13010008W 45-63
F15-11020002% 16-37 F15-13010009W 45-60
F15-11020003W 16-32 F15-13010010W 45-52
F15-11030000% 27-11 F15-13020000W 44-24
F15-11030300W 27-26 F15-13020001W 44-16
F15-11030301W 27-13 F15-130200027 44-20
F15-11030302% 27-24 F15-13020003W 44-21
F15-11030303W 27-15 F15-13020004V 44-22
F15-12000002 37-30 F15-13020005% 44-18
F15-12000003 37-31 F15-13020006W 44-9
F15-12000007-15 39-4 F15-13020007W 44-7
F15-12000007-9. 9 39-4 F15-13020100W 44-19
F15-12000008-15 39-15 F20-04050000 21-8
F15-12000008-9. 9 39-15 F25-01010012% 16-35
F15-12000009 39-3 F25-03000003 12-6
F15-12000010 39-13 F25-03000013 12-4
F15-12000011 6-7 F25-03000021W 16-28
F15-12000013V 45-50 F25-03000022v 16-18
F15-12000016W 44-37 F25-03000023W 16-20
F15-13000000% 44-1 F25-03000024W 16-16
F15-13000001W 44-36 F25-03000025W 16-17
F15-13000002% 44-31 F25-03000027W 16-8
F15-13000003% 44-34 F25-03000028W 16-9
F15-13000004V 44-35 F25-03000029W 16-15
F15-13000005W 44-8 F25-03000101W 16-23
F15-13000006V 45-47 F25-03000102W 16-24
F15-13000007W 44-28 F25-03000103W 16-25
F15-13000008V 44-39 F25-03000104W 16-26
F15-13000011V 45-48 F25-03030003W 16-12
F15-13000012V 45-49 F25-03030005W 12-34
F15-13000013W 44-17 F25-05010402% 23-26
F15-13000014V 44-11 F25-05090100% 25-20
F15-13000015V 45-51 F25-05160002 16-11
F15-13000100V 44-4 F25-05170001W 23-24
F15-13000200% 44-3 F25-05170201W 25-13
F15-13000202% 44-15 F25-05170202% 25-14
F15-13000203% 44-14 F25-07000003W 16-3
F15-13000300% 45-44 F25-07000005W 16-1
F15-13000400% 44-13 F25-07000006W 16-36
F15-13000500% 44-27 F25-07000007W 44-30
F15-13000601V 44-41 F25-07000303W 16-39
F15-13000602V 45-45 F25-07000304W 16-40
F15-13000700% 44-40

F15-13000800% 12-37

F15-13000800W 44-33




	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	29.pdf
	30.pdf
	31.pdf
	32.pdf
	33.pdf
	34.pdf
	35.pdf
	36.pdf
	37.pdf
	38.pdf
	39.pdf
	40.pdf
	41.pdf
	42.pdf
	43.pdf
	44.pdf
	45.pdf
	46.pdf
	47.pdf
	48.pdf
	49.pdf



